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Testovani povrchu StreetMark na EN71-3 a PAH

strectvac  TErmoplastické znaceni StreetMark

Shrnuti vysledku:

-Tézké kovy (EN 71-3): ve v poradku. Zadny vyskyt t&zkych kovi nebo podobnych latek.

= PAH: také vée v poradku. Zadny vyskyt polycyklickych aromatickych uhlovodikd.

Testovani probihalo u némecké laboratofi Veritas na pritomnost téZzkych kovl (dle EN 71-3)
a polycyklickych aromatickych uhlovodikd (PAH). Vysledky viz. niZe.

Detailni vypis z testovani: (v eng)
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Test Report
Customer: 4soft, s.r.o. BV Order No.: -
Krkonosska 625 Report No.: (25425)139-604574
46841 Tanvald
Czech Republic Report Version: 1
Contact Person: Mr. Dusan Smid
Report Date: 19.05.2025
Sample Information
Testing Requirements: Tested according to "ordered” requirements
Sample Description: Termoplasticky material StreetMark
Sample Reception: 12.05.2025 Performance Date: 12.05.2025 - 19.05.2025
Sampled By: client
Material: Thermoplastic
Colour: grey
Country of Origin: Czech Republic Country of Dest.: International
Submitted Samples
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Testovani povrchu StreetMark na EN71-3 a PAH
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Deutsche

Akkreditierungsstelle

D-PL-12024-02-00

BUREAU
VERITAS Report No.: (25425)139-604574
Summary of Test Results
Tested according to "ordered” requirements

Tests required Evaluation Remark

Heavy metals, migration of certain elements - scraped off toy Pass

material

PAH (Polycyclic aromatic hydrocarbons) Pass
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Akkreditierungsstelle
D-PL-12024-02-00

BUREAU
VERITAS Report No.: (25425)139-604574
Tested Samples
Article No Sample ID Sample description
604574-01 1) Plastic sample grey
Bureau Weritas Consumer Products Services Germany GmbH Schwerin Tarkheim
www bureauveritas delcps

Mattenheimer Strale 12-14, 18061 Schwarin
Phone: +49 (040 - 74041 -0 eps-schwennf@bureauveritas com
Managing Directer: Joerg-Timm Kilisch Hamburg
VAT-Ne.: DE164793120 . Oehleckerring 40, 22419 Hamburg
Reg.No.: Schwerin HRE 3564 cps-hamburgggbureauveritas com

Businesspark ASE, 88842 Tuerkheim

cp itas.cam

Muremberg
Thurn-und-Taxis-Str. 18, 90411 Nuremberg
cp! b itas.com
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Termoplastické znaceni StreetMark

iacws (( DAKKS

B ——

AN Deutsche
Akkreditierungsstelle
D-PL-12024-02-00

ReportNo.:  (25425)139-604574
Test Results
Tested according to "ordered” requirements
Sample Description: 1) Plastic sample grey l Lab Reference No: 604574-01
Test Method / Standard: Determination of PAH (Category 2, other consumer products): AfPS GS 2019:01 PAK: GS-specification 2019-05,
ultrasound extraction with Toluene, GC-MS analysis, reporting limit: 0.2 mg/kg
Test Location & Parameter has been analyzed at accredited BVCPS laboratory Schwerin.
Accreditation:
Parameter Limit Value Evaluation
Benzo (a) pyrene <= 0.5 mgkg <0.2 mgkg Pass
Benzo (e) pyrene <0.5 mghkg =<0.2 mg/kg Pass
Benzo (a) anthracene = 0.5 mgkg <0.2 mgikg Pass
Benzo (b) fluoranthene = 0.5 mgkg <0.2 makg Pass
Benzo (j) fluoranthene = 0.5 mgkg <0.2 mg/kg Pass
Benzo (k) fluoranthene < 0.5 mghkg <0.2 mgikg Pass
Chrysene < 0.5 mgkg <0.2 mghkg Pass
Dibenzo (a,h) anthracens £0.5 mgkg <0.2 mgkg Pass
Benzo (g.h,i) perylene < 0.5 mgkg <0.2 mg/kg Pass
Indeno (1,2,3-cd) pyrene < 0.5 mgkg <0.2 mg/kg Fass
Phenanthrena <0.2 mgikg No Specification
Pyrene <0.2 mg'kg No Specification
Anthracene 0.34 mg/kg No Specification
Fluoranthene <0.2 mg'kg Nao Specification
Sum of Phenanthrene, Pyrene, Anthracene and =10 mglkg 0.34 mg/kg Pass
Fluoranthene
Naphthalene =2 mglkg <0.2 mgikg FPass
Sum of all listed PAH's =10 mg/kg 0.34 mg'kg Pass

Test Method / Standard: Heavy metals, migration of certain elements - scraped off toy material: EN 71-3:2019+A2:2024, reporting limits: Cr

I/ Cr V1: 0.05 mg/kg, Hg / organic tin: 0.1 mg/kg, As /Ba/Cd/Co/Mn/Ni/Pb/Sb/Se/Sn/Sr 1 mgkg Al /B

{ Cu/ Zn: 10 mg/kg; special case: Hg: 0.02 mg'kg
Test Location & Parameter has been analyzed at accredited BV/CPS laboratory Schwerin.
Accreditation:
Parameter Limit Value Evaluation
Aluminium (Al) < 28130 mg'kg <10 mglkg Pass
Antimony (Sh) < 560 mg'kg <1 mg'kg Pass
Arsenic (As) =47 mglkg <1 mg'kg Pass
Barium (Ba) = 18750 mg'kg <1 mg'kg Pass
Boron (B) = 15000 mg/kg <10 mglkg Pass
Cadmium {Cd) =17 malkg <1 mg'kg Pass
Chromium {Cr) = 480 ma'kg 0.0752 mgikg Pass
Chromium I < 460 mg'kg 0.0752 mg/kg Pass
Chramium VI 50.053 mg'kg <0.02 mgkg Pass
Caobalt (Co) = 130 ma'kg <1 ma'kg Pass
Copper (Cu) = 7700 mg/kg <10 mg/kg Pass
Lead (Pb) <23 mglkg <1 mgkg Pass
Manganese (Mn) = 15000 mg'kg <1 mg'kg Pass
Mercury (Hg) < 94 mg'kg <0.1 mg'kg Pass
Nickel (Nij < 930 mg'kg <1 mg'kg Fass
Organic tin <12 mag'kg Test not necessary -

Bureau Veritas Consumer Products Services GEI’I’H!HY GmbH
www bureauvertas delcps
Phone: +43 (040 - T40 41 -0

Managing Directer. Josrg-Timm Kilisch
VAT-MNo.. DE184T93120
Reg.No.: Schwerin HRE 3564

Schwenn
Mettenheimer Strale 12-14, 18061 Schwerin
cps-schweninf@bureauveritas com

Hamburg
Oehleckerring 40. 22419 Hamburg
eps-hamburg@bureauveritas com

Tarkheim
Businesspark ASE, 86842 Tuerkheim
cps-tuerkheim@burcauveritas com

Nuremberg
Thurn-und-Taxis-Str. 18, 90411 Nuremberg
cps-nusmbergEBbureauventas.com
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Sample Description: 1) Plastic sample grey Lab Reference No: 604574-01
Test Method / Standard: Heavy metals, migration of certain elements - scraped off toy material: EN 71-3:2019+A2:2024, reporting limits: Cr
111/ Cr VI: 0.05 mg/kg, Hg / organic tin: 0.1 mg/kg, As /Ba/Cd/Co/Mn/Ni/Pb/Sb/Se/Sn/Sr: 1 makg, Al /B
{ Cu / Zn: 10 mg/kg; special case: Hg: 0.02 mgikg
Test Location & Parameter has been analyzed at accredited BVCPS laboratory Schwerin.
Accreditation:
Parameter Limit Value Evaluation
Selenium (Se) =460 makg <5 mg/kg Pass
Strontium (Sr) < 56000 mg'kg 2.45 mg/kg Pass
Tin (Sn) = 180000 mg/kg =<1 mg/kg Pass
Zinc (Zn) < 46000 mg'kg <10 ma/kg Pass
The test results relate only to the received and tested item. Without the written consent of Bureau Veritas Consumer Products Services Germany
GmbH excerpts. of this report shall not be reproduced. If the standard or the customer defines no decision rule, the laboratory
applies a decision rule following the "Binary Statement for Simple Acceptance Rule (w=0)" (chapter 4.2.1) of ILAC Guidelines on Decision
Rules and Statements of Conformity (ILAC-GE:09/2019). The results in this test report are reported in a simplified way (st al. without measurement
uncertainty).
The measurement uncertainties underlying each procedure can be viewed here.
The testing of mixed samples is carried out at the customer's explicit request and may imply a deviation from the testing standard. Please note the
following: results that are above the limit for the composite sample may be below the limit if the individual samples contained in the composite
sample are tested separately. In these cases separate testing of the samples is recommended,
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Stefan Pasedag
No results printed beyond this point in the report
Bureau Veritas Consumer Products Services Germany GmbH Schwerin Tirkheim
wwhw bureauvenias. defcps Mettenheimear Strafie 12-14, 19061 Sehwerin EBusinesspark A%, BE8AZ Tuerkhem
Ehone: +48 (040 - T4041-0 cps-schwenn@bureavvenitas com b om
Managing Director: Joerg-Tirmm Kilisch Hamburg Nuremberg
VAT-No : DE164793120 Oehleckerring 40, 22418 Hamburg Thurn-und-Taxis-Str. 18, 50411 Nuremberg
eps-nuembarg@buraauvenitas com

Reg Mo Sehvwerlin HRE 3564

cps-hamburg@bureavverilas com
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Parameters & CAS No.
Heavy metals, migration of certain elements - (CAS No.)
scraped off toy material
Aluminium (Al) (7429-90-5)
Lead (Pb) (7439-92-1)
Manganese (Mn) (7439-96-5)
Mercury (Hg) (7438-97-6)
Mickel (Ni) (7440-02-0)
Strontium (Sr) (7440-24-6)
Tin (Sn) (7440-31-5)
Antimony (Sb) (7440-36-0)
Arsenic (As) (7440-38-2)
Barium (Ba) (7440-39-3)
Boron (B) (7440-42-8)
Cadmium (Cd) (7440-43-9)
Chromium (Cr) (7440-47-3)
Cobalt (Co) (7440-48-4)
Copper {Cu) (7440-50-8)
Zine (Zn) (7440-66-6)
Selenium (Se) (7782-49-2)

Determination of PAH (Category 2, other (CAS No.)
consumer products)

Anthracene (120-12-7)

Pyrene (129-00-0)

Benzo (g,h,i) perylene {191-24-2)
Benzo (e) pyrene (192-97-2)
Indeno (1,2,3-cd) pyrene (193-39-5)
Benzo (j) fluoranthene (205-82-3)
Benzo (b) fluoranthene (205-99-2)
Fluoranthene (206-44-0)

Benzo (k) fluoranthene (207-08-9)
Chrysene (218-01-9)

Benzo (a) pyrene (50-32-8)
Dibenzo (a h) anthracene (53-70-3)
Benzo (a) anthracene (56-55-3)
Phenanthrene (85-01-8)
Naphthalene (91-20-3)

List s testovanim povrchu Streetmark byl vytvoren 19.5.2025

Vypracoval: Mgr. Dusan Smid
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